Quick Chapter Navigation:

Sprite/Midget 1275cc Engine fitted to Mk IV Sprite & Mk III Midget - Chapter 1 Pages 5-6

Sprite Catalog Page 1-6
Records - of

#

Part No

Qty

Description

51817 1
Permatx Gasket Maker
AEC876 1 SET
CORE PLUG
USE CP7
2K1345 2
OIL PRESSURE RELIEF VALVE PASSAGE
12G3503 4
OIL PLUG GALLERY
1A1964 1
RESTRICTOR CAMSHAFT OIL FEED
No Longer Available
1G752 1
DOWEL BLOCK TO REAR PLATE LOWER
12G422 1
DOWEL PIN UPPER BLOCK TO BACKPLATE
No Longer Available
 
MAIN CAP HARDWARE - SEE NEXT CATALOG PAGE
10  CAM150 4
CYLINDER HEAD STUD LONG
11  CAM151 5
CYLINDER HEAD STUD SHORT
12  51K1193 9
NUT CYLINDER HEAD STUDS
14  GHF302 9
WASHER PLAIN 3/8"
15  CAM4545 9
FLANGED NUT FOR CYLINDER HEAD STUDS
ALTERNATIVE TO 51K1193
20  CHS2515 2
FUEL PUMP STUD
21  2A265 1
FUEL PUMP BLANKING PLATE
22  2A113 1
GASKET BLANKING PLATE AND MANUAL PUMPS
22  AHU1026 4
BEARING PILOT ROLLER 1275 MIDGET
EXT. DIA. .75
23  GHF201 2
NUT 5/16" UNF
24  WL2051 2
LOCK WASHER 5/16"
25  3H576 1
TAP WATER DRAIN
26  6K838 A/R
FIBER WASHER FOR DRAIN TAP
27  53K2853 1
PLUG DRAIN TAP
ALTERNATIVE TO ITEM 25
28  6K638 1
COPPER WASHER FOR DRAIN PLUG
ALTERNATIVE TO ITEM 26
30  2K4994 1
PLUG OIL PRIMING
No Longer Available
31  6K464 1
COPPER WASHER FOR PRIMING PLUG
35  1
REAR COVER CRANKCASE
NOT SUPPLIED SEPARATELY
36  10M114 1
GASKET FOR REAR COVER MAIN CAP
37  GHF117 3
BOLT 1/4" UNF X .75" LONG
38  GHF331 3
LOCK WASHER 1/4"
39  AEG554 1
BACKPLATE GASKET
USE 10M502
40  AEG552 1
1275 BACKPLATE
USE U-AEG552
41  AEG553 1
OIL PUMP COVER
43  12G730 1
OIL PUMP GASKET ALL MINI & MINI COOPER, SPRITE MORRIS MONOR
51  CAM150 4
STUD CYLINDER HEAD LONG STANDARD EACH
LONG
52  CAM151 5
STUD HEAD SHORT
SHORT
58  VPC989 1 SET
CAM BEARINGS 1275/1300 AND A-PLUS W/O TAPPET COVERS
INCLUDES 3 SHELLS
59  6K629 1
NUT CAMSHAFT FOR MINI AND MINI COOPER SPRITE MORRIS MINOR
60  AEG523 1
CAMSHAFT 1275 SPRIDGET STAR DRIVE
61  AHU2379 1
PLATE CAM THRUST
62  12G1397 1
CAMSHAFT GEAR SPROCKET DUPLEX 1275 ENGINE
63  12G1699 1
DUPLEX GEAR CRANK
64  88G305 1
PULLEY, CRANKSHAFT MIDGET 1275CC
65  AEA312 1
BOLT CRANKSHAFT FRONT PULLEY - MINI & MINI COOPER S
66  12G2507 1
TIMING COVER
67  12G1398 6
BOLT MAINCAP 1300 MINI COOPER
68  12A1381 6
LOCKWASHER MAINCAP
69  12G1268 6
LOCATING COLLAR DOWEL 1300 MAIN CAP - MINI COOPER
71  6K638 1
COPPER WASHER
73  CP7 1 SET
CORE PLUG SET 1300 & all A+ FREEZE PLUG SET OF 5
INCLUDES 5 PLUGS
75  AEG314 8
PUSHROD 1275
76  51K1029 6
BOLT FLYWHEEL 1275
78  12G107 1
ENGINE OIL DIPSTCK TUBE NYLON
79  2A265 1
FUEL PUMP BLANKING PLATE -MINI & MINI COOPER S
80  1G2984 3
DOWEL PIN FLYWHEEL TO PRESSURE PLATE
82  6K836 1
KEY CRANKSHAFT
CRANKSHAFT
83  WKN505 1
CAM KEY STOCK
CAMSHAFT
88  2A759 1
LOCKTAB CAMSHAFT GEAR
93  6K431 1
CRUSH WASHER OIL RELIEF VALVE
94  2K4954 1
WASHER undefined
95  AEG624 4
CONNECTING ROD 1275 MINI COOPER "S" ENGINE EACH- RECONDITIOD
97  12G4499 1
DRIVE SPINDLE PRE A+ - MINI & MINI COOPER
98  13H2792 1
DISTRIBUTOR ADAPTER O RING - MINI & MINI COOPER
99  12A1136 1
DISTRIBUTER HOUSING
100  GHF117 1
BOLT UPPER RADIATOR LATE MINI & MINI COOPER
101  GHF321 1
LOCK WASHER undefined
102  GFE148 1
OIL FILTER, SPIN ON - REPLACES GFE166 & GFE443
SPIN-ON CANISTER TYPE
Entries Per Page
Page of
Quick Chapter Navigation: